



中国认可  
国际互认  
检测  
TESTING  
CNAS L1612

# INSPECTION REPORT 正本

Report Number:2023Y-0658



**SAMPLE DESCRIPTION:** 4N ALUMINA GRINDING BALL

**SPECIFICATION:** 3mm

**CLIENT:** PINGXIANG HETIAN NEW MATERIAL CO.,LTD

**TEST TYPE:** CONTRACT

CHINA TESTING & CERTIFICATION INTERNATIONAL GROUP ZIBO CO.,LTD.  
NATIONAL QUALITY INSPECTION AND SUPERVISION CENTER FOR  
INDUSTRIAL CERAMICS OF BUILDING MATERIALS INDUSTRY



-ZIBO · CHINA-

CHINA TESTING & CERTIFICATION INTERNATIONAL  
GROUP ZIBO CO.,LTD.

INSPECTION REPORT

正本

No.:2023Y-0658

page 1 of 1

|                                                     |                                       |               |            |                  |
|-----------------------------------------------------|---------------------------------------|---------------|------------|------------------|
| Sample Description                                  | 4N Alumina grinding ball              | Sample No.    | 2023Y-0658 |                  |
| Client                                              | Pingxiang Hetian New Material Co.,Ltd |               |            |                  |
| Manufacturer                                        | Pingxiang Hetian New Material Co.,Ltd |               |            |                  |
| Size / Type                                         | 3mm                                   | Brand         | /          |                  |
| Sample state                                        | Grain                                 | Test Type     | Contract   |                  |
| Reception Date/Place                                | 2023.05.10;Center                     | Sample Amount | 500g       |                  |
| No.                                                 | Test Items(Unit)                      | Test Result   |            | Standard         |
|                                                     |                                       | Individual    | Average    |                  |
| 1                                                   | Al <sub>2</sub> O <sub>3</sub> (%)    | 99.99         | /          | GB/T 24487-2022  |
| 2                                                   | SiO <sub>2</sub> (%)                  | 0.0093        | /          | GB/T 6609.1-2018 |
| 3                                                   | Fe <sub>2</sub> O <sub>3</sub> (%)    | 0.0024        | /          | GB/T 6609.1-2018 |
| 4                                                   | Na <sub>2</sub> O(%)                  | 0.0011        | /          | GB/T 6609.1-2018 |
| 5                                                   | K <sub>2</sub> O(%)                   | 0.00052       | /          | GB/T 6609.1-2018 |
| Blank                                               |                                       |               |            |                  |
| The results only in charge of the detected samples. |                                       |               |            |                  |
| Remarks                                             | /                                     |               |            |                  |

Authorization:

吴平

Verification:

吴志刚

Compilation:

吴志刚

Seal

检验专用章

地址: 山东省淄博市张店区柳泉路125号先进陶瓷创新园C1区

邮编:255000

电话: (0533)3597069

传真:(0533)3597010

网址:www.fineceratest.com

